
DHRUS50150/300
				





A

C
C

ES
SO

R
IE

S						








A
C

C
ES

SO
R

IE
S

GENERAL PUMP  A member of the Interpump Group

SPECIFICATIONS
  PART NUMBER DHRUS50150 DHRUS50300

3/8" Hose Capacity 150 ft. 300 ft.

Swivel Pressure Rating 5,000 PSI

Inlet 1/2" NPT-F (Opt. 3/8″ Adapter)

Outlet 1/2" NPT-F (Opt. 3/8″ Adapter)

Max. Temp 250º F

FEATURES / BENEFITS

•	 SS swivel with internal ball bearing
•	 Ridged base and flanges with thicker metal than competitors
•	 Added support plates at the center of flanges for increased durability
•	 Fully rolled edges of the hub to ensure the hose does not get cut or fray
•	 Collapsible handle for easier storage
•	 Ability to mount with D3000x accessories such as hand carry frame, wall mount, and cart.
•	 5,000 PSI rating
•	 Compact U-Shaped design 

Industrial  Hose Reels

DIMENSIONS - DHRUS50150

 General Pump
is a member of
the Interpump Group

Ref 301172 Rev.A 
01-25

DHRUS50150

DHRUS50300



PARTS LIST

Ref 301172 Rev.A 
01-25

DHRUS50150/300GENERAL PUMP  A member of the Interpump Group

Industrial  Hose Reels

PARTS LIST

Item Part No. Description QTY

1
2103193 Assy, Hub & Flange, 150’ 1
2103195 Assy, Hub & Flange, 300’ 1

2 2660455 Bushing 1
3 2660456 Bushing & Brake 1
4 2200171 Bolt, M8 x 60, SS 1
5 2203441 Washer, M22 2
6 2540215 Clamp Plate 2
7 DSW9012SS Swivel 1/2” NPT-F 1
8 2103312 Handle, Folding 1
9 2202051 Rivet, 5 x 10 4

10 2103245 Assy, Lock Pin 1
11 2200172 Bolt, M10 x 20 2
12 2203413 Washer, M10 4
13 2203017 Nut, M10 2
14 2530112 Fitting, 1/2NPT-M x 3/8NPT-F 2

15
2540214 Base, 150’ 1
2540220 Base, 300’ 1

16 2540216 Lock Bracket 1
17 2200117 Carrage Bolt, M8 2
18 2200013 Washer, M8, SS 3
19 2200053 Lock Nut, M8 x 1.25, SS 2
20 2660405 Knob, Brake 1
21 2540078 Hose Clamp, 3/8” 1
22 2200018 Washer, M6 2
23 2200026 Nut, M6 1
24 2200017 Bolt, M6 x 14 1

DIMENSIONS - DHRUS50300



Ref 301172 Rev.A 
01-25

DHRUS50150/300GENERAL PUMP  A member of the Interpump Group

Industrial  Hose Reels

GENERAL PUMP • 1174 Northland Drive • Mendota Heights, MN 55120
Phone: 651.686.2199 • Fax: 800.535.1745 • email: sales@gpcompanies.com • www.generalpump.com

WARNING: High Pressure Systems require a primary pressure regulating
device (i.e. regulator, unloader) and a secondary pressure relief device
(i.e. pop-off valve, relief valve). Failure to install such relief devices
properly could result in personal injury or damage to pump or property.
GP does not assume any liability or responsibility for the operation of the 
user’s high pressure system.

WARNING: This product can expose you to chemicals including 
lead, which is know to the state of California to cause cancer and 
birth defects or other reproductive harm. For more information, go 
to www.P65Warnings.ca.gov

REPAIR KITS

2103197 Bushing and Brake Kit
Item Part No. Description QTY

1 2660455 Bushing 1
2 2660456 Biuhing and Brake 1
3 2200171 Bolt, M8 x 60, SS 1
4 2200013 Washer, M8, SS 1
5 2203441 Washer, M22 2
6 2540215 Clamp Plate 2
7 2202051 Rivet 5
8 2660405 Knob, Brake 1

2103198 Lock Pin Bracket Kit
Item Part No. Description QTY

1 2200172 Bolt, M10 x 20 2
2 2203413 Washer, M10 4
3 2203017 Nut, M10 2
4 2540216 Lock Bracket 1
5 2200117 Carriage Bolt, M8 2
6 2200013 Washer, M8, SS 2
7 2200053 Lock Nut, M8 x 1.25, SS 2

2103245 Lock Pin Repair Kit
Item Part No. Description QTY

1 2540085 Lock Braket 1
2 2540086 Lock Pin 1
3 2720025 Spring, Lock Pin 1
4 2200013 Washer, M8, SS 1
5 2202033 Cotter Pin, 2 x 20 1


